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MILL TEST CERTIFICATE

HYUNDAI
STEEL

SEREL SY URA FUE SRMEE 180
14R0 Bukhusanup-Ro, Songak-Eup, Dangjin-Si, Chungnam, Korea

Tedo :F200100191
Order No.
g 9 - HOT ROLLED STEEL PLATE DA o EA STEEL SUM D 50500403-PS-018-002
Commodity Customer Certificate No.
MEAA 1 ASTM A36 FEA  HYUNDAI CORPORATION ZdUx 1 2020-04-03
Specification Contractor Date of Issue
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« Position ~ T:Top, M:Middle, B:Bottom
« Tensile test - Direction:Transverse, Gauge length:200mm {Rectanguiar), YP Mtd : 2 (0.2% off-set),5 (0.5% und
* Division — P:Product analysis, L:Ladie anaiysis
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* The piate is f kitled and fine grained steel. Basic oxygen process and Vacuum degassing process were appiied.~ This Mi#! Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CEFTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED N ACOCRDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
IChief Of Qually Assuance Team
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* This Ml Test Certificats is a copy that has been printed from oripinal electronic documsnt{with digitsl signing),

You ars sble Lo eheck an original sisstronic document st hyundakstes!'s customer portal( nitpl//smnyundai-—stselcom/es/em/loginisp) = OFcods scanner App : ‘TRaal’
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% [Coutibn for Use) Damage on products and safely problems may arise it used other than to the spec stated in this Mill Test Certification, =




